ELEFLENR

Declaration of Lion Batteries

Declaration of LiON Batteries
The undersigned, representing the following manufacturer:

Eloflex AB

Org.No: 559071-5164
Hammarbacken 4B
191 49 Sollentuna
SWEDEN

Herewith declares that the product

LiON battery

Which is applicable to Eloflex power wheelchairs model M-Plus, L, L-Plus, F, P and X is a
LiON battery from Hangzhou Dongjian Energy Tech which is certified by IATA.
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Stockholm, Sweden, 2019-01-01
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Navid Khosravi

CEO
Eloflex info@eloflex.se +46 10 18 33 100
Hammarbacken 4B www.eloflex.se

191 49 Sollentuna
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UN38.3
Lithium Battery Test Report

This Test Report is valid for all Lithium batteries included in Eloflex Electrical
Wheelchairs model X
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This document confirms that the Lithium batteries included in the Eloflex wheelchairs meet all
the demands made by IATA for transport by air of lithium batteries regards to the test UN38.3

Eloflex info@eloflex.se +46 10 18 33 100
Hammarbacken 4B www.eloflex.se

191 49 Sollentuna
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Test Report

e P4 BB A GTA24/7. 5-7S3P-01 24V 7.5Ah 180Wh

Lithium- ion Battery GTA24/7.5-7S3P-01 24V 7. 5Ah
180Wh

Name of Sample:
%;}gﬁ{j_ TS AR B R A H

Jiangsu Jiefeng Energy Technology Co., Ltd.

Consignor:
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Statement

o REIHR S AL AT (HUGIRRIE H E) R
The test report is invalid if it is not affixed the offical seal of the laboratory to it.

2. EHNRG REFMEALREAE (BRKENEHE) T

Copies of the test report without the offical seal of the laboratory are invalid.
3. KeMER A g Wik, S AT R

The test report is invalid without the signatures of compiler, checker and approver.
4, RAR A R

The test report is invalid if it is blotted out.
5. ARZASY S PHAAE, A S HIA IR S
It is forbidden to copy the test report partially without the written approval of the

—_—

laboratory.
6. IEFEBICARIIGE R, DO PTIRFE fhAT 2L
The conclusion of the consignation test is only valid for the provided sample.
7. ARSI A A SCNHE, SECOCA () UNBEL, WA RAEMRE, M
LArp 30 3CA i
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BEAEUM, RRKRNAMRRELTI.

Unless noted otherwise, the test type is consignation test.

Huhk: FHETT AR 4 345 % Address: No.345 East Yunling Road, Shanghai
I B4 i (Post Code): 200062

B (Tel): (021) 31765555 % H(Fax): (021) 31015117

Mk (web site): www.ghs.cn

B, {5 A1 (E-mail): zmh@ghs.cn
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Shanghai Research Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1118110275
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54 R HIMAL GTA24/7. 5-7S3P-01 24V 7. 5Ah 180Wh
M5 2 A Chinese
Name of Sample [ 4 & Lithium- ion Battery GTA24/7.5-7S3P-01 24V 7.5Ah 180Wh
English
a5 1118110275
Sample No.
_f_*ﬁ#;;{_—;_ LSRR A A F
Consignor Jiangsu Jiefeng Energy Technology Co., Ltd.
Py LA VA A
Manufacturer Jiangsu Jiefeng Energy Technology Co., Ltd.
- BAE (XFREAMEROLNDE RRASAETA
ST/SG/AC. 10/11/Rev. 6 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
. KA (XFRRBMERORILE ROAPETA
ST/SG/AC. 10/11/Rev. 6 38,3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38. 3
=AW :
Aﬁ""' ML BB 5 01 e
Ppearance Black Plastics cement shell
G r: LGP 2018-11-26 BRARE A B 2019-01-20 ~ 2019-02-28
Accepted Date Test Date
¥R B BB A R  phely s ST 4 75 o SRS o
22 Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
ZRY, ZELTSEAR (RTER B RIS R ARHETF AT )
ST/SG/AC. 10/11/Rev. 6 38. 34AEEK. N
MeREEHR  |The sample has passed the test items of UNITED NATIONS “Récdmmendatiops“en the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Crit?Tia;_SngG/AC‘i 10/11 ev. 6
Conclusion ~ [38.3 [N W ©
HHEA Date) | F8019-089™
&t BT FE HL4 it i Rechargeable Lithium Battery. / T*::_‘ 7 “", ;_.j'v
Comment N _ﬁ_ =_,,.ﬂ-/
FRF R4 / o B 48 AL
Consignor 225500
Address Post Code
Mk VA T %ﬁ’i % Tﬂﬁ
Approver: | 'Wﬂ Checker: Compiler:
RE

Title:

BB THRT (Vice chief engineer)
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Shanghai Research Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1118110275
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Name of Test Standard requirement or The .
No. e Clause Number of Standard Test Result | Conclusion | Remark
BAE (%-T—;ﬁzBﬁﬁ%ﬁmaﬂﬂi}(#’}mﬁ%ﬁnbﬁa
FHM) ST/SG/AC. 10/11/Rev. 6 38.3 7.1 WM 1
1 E&ﬁﬂ UN Manual of Tests and Criteria )L‘-,Lﬁ'ﬁ : A’*&
Alt : R See Appendix 1 =] i/
itude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 Pagssi
simulation
BAH (%Tiﬁ&ﬁ%ﬁémmﬂﬂﬁﬁﬁ&&fnﬁ
; Tt ST/SG/AC. 10/11/Rev. 6 38. 3 T.2 | WK 2
2 Al UN Manual of Tests and Criteria Seg Appendix 2 L% #
Thermal test  |[s1/s6/AC. 10/11/Rev. 6 Section 38.3 Test T.2 Passed
BAE (X TFERRNERNENT R
Rz FMY ST/SG/AC. 10/11/Rev. 6. 38. 3 RIAT. 3 R 3
3 i A UN Manual of Tests and Criteria See Appendix 3 %*& /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Basted
BAE (XTRERTVERNELS AR
his FHt) ST/SG/AC. 10/11/Rev. 6 38. 3 RIQT. 4 WHFE 4
4 UN Manual of Tests and Criteria . 4
Shock : See Appendix 4 /
oc ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 4 Passsd
~fit) ST/SG/AC.10/11/Rev. 6 38.3 itBAT. 5 5
5 %ﬁ% UN Manual of Tests and Criteria glelfal.ﬁppendix 5 %*@ )
External short [s1/56/AC. 10/11/Rev. 6 Section 38,3 Test T.5 Bacsnd
circuit
AH AXTERRDERH LT o s
i FAD ST/SG/AC. 10/11/Rev. 6 38.3 WRKT.6 | Wk 6
B UN Manual of Tests and Criteria See Appendix 6 ’é"*& /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.6 Passed
gé‘)&ﬂ (?&Fﬁ@ﬁ%ﬁimm i u't;&ﬁl“.
fit} ST/SG/AC. 10/11/Rev. 6 38.3 BT, 7 MR 7
7 ﬂ%% UN Manual of Tests and Criteria ;:Eﬁ:\ppendix 7 {jx,% /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.7 Passed
Ham (%?ﬁ%’ﬁ}iiﬁmﬁw%ﬁﬁ;&ﬁﬁv
FMFY ST/SG/AC. 10/11/Rev. 6 38.3 T.8 MM 8
8 ?&fﬁﬂﬁi% UN Manual of Tests and Criteria ;:e Appendix 8 é-#} /
Forced discharge [s1/s6/C. 10/11/Rev. 6 Section 38,3 Test T.8 Passed
sw 25 LS HEHRAE: 20°C-21°C ; FRBLIRAE - /% _
Test Environment Ambient temperature:20'C-21°C;Ambient humidity:/%
Condition
#RA A p
. Test Item
Sesphy, [ Testlem o
Subcontracted Test SeERT | LR / R /
Condition Subcontracted | Name Post Code
Laboratory Wak / W, 1% )
Address Tel
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SRICI Testing Co., Ltd. Test Report— Appendix NO- 1118110275

- NOTCE
‘Use only the specified chapgers
designed for the batieries, and: e
according te the instructions, —=5g
‘We recommend 1o fully
battery befora use for the first
‘Please keep the battery bem%
and 40°C when chargipg! S‘
f Qq not heat the battery, or

f.ic.ﬁuudg
arming] gapaity | 24V7.5Ah ( 180
¥ated) Tharge Currpne 1.5A

mm«gwmwu
‘m*u.l*mﬂ'.’i @% 1

i e (s
: mgam {9 terminals m‘ ‘the
1 battery using & metal conductor.
*Do not reversa mepomive {#) and
neg
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